

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number #134294

Testing ordered > 01 APR '26

Sample received > 01 APR '26

Client DCGB/Haus of Peps

Sample PE-22-28

Manufacturer Uther

Batch Purple lids with blue crimps March 2026

Sample description >

See picture or pictures attached.

Tests requested >

PE-22-28 analysis

Results >



PE-22-28	12.61 mg; 12.63 mg.
Purity	99.610%; 99.561%.

Comments >

Analysis conducted > 08 APR 2026

Signature >

A handwritten signature in black ink, appearing to be 'JANOSHIK' or similar, located next to the 'Signature' label.

Verify this test at www.janoshik.com/verify/ with the following unique key

I812Q8YNF3JV





